1. List the patient’s prior opioid use - (total opioids actually taken per 24hr, and how recently)
2. Patient weig.ht in Kg - -
3. Route of PCA administration (circle one): AY Sub-Q
4. Discontinue all other opioids (unless ordered below)
5. Additional opioids B
6. Maintain IV while PCA 1n use (circle one): NS at KVO As ordered by primary service
7. Monitor Pain Intensity and Ramsay Sedation Score q 2hr x 2, then with vital signs q 4 hours while patient on PCA
8. Notify House Officer if (specify orders)
9. Co-analgesics
10. Service responsible for PCA Management ~ Primary team ~ Pain service
11. Doses must be ordered below by physician
Medication Morphine Hydromorphone Fentanyl Specify Other
& Circle one Circle one Circle one
Concentration Img/Iml Img/1ml 10meg/Iml Drug
Smg/1ml 2mg/1ml 50mcg/iml /1ml
PCA dose mg mg meg
LI S R -
DE“E’:S; i?li’i’ f"; Eltdf’“? 0.02 mg/kg 0.004 mg/kg 0.2 meg/kg
or debiiitated p (70 kg = 1.4 mg) (70 kg = 0.3 mg) (70 kg = 14 meg)
Lockout Interval 8 minutes 8 minutes 6 minutes minutes
Circle one minutes minutes - minutes
Continuous Rate
Circle One NONE NONE NONE NONE
(Caution in opioid naive
patient) mg/hour mg/hour mcg/hour /hour
I *
4 Hour Dose Limit NO NO NO NO
indicate choice mg mg mcg (specify)
e ———————— - NI E— }
Loading/Rescue Dose Per PACU orders Per PACU orders Per PACU orders (specify)
For initial, incident or then then then
breakthrough pain. B
Usually equal to mg mg mcg
2 x the PCA dose q 10 mmutes x 3 q 10 minutes x 3 q 10 minutes x 3
doses maximum doses maximum doses maximum
12. If PCA interrupted, give one time dose of and notify H.O.
13. Naloxone 0.4 mg amps x 2 available at all times
14. For nausea:

15. For itching: Diphenhydramine mg [V/PO/IM q 4-6hrs pm and notify H.O.
16. For constipation:

RN Signature Date Time MD Signature Date Time
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Patient Label

PATIENT CONTROLLED
OPIOID ANALGESIA ORDERS




